
MASSIMO T-BOSS 550

PARTS MANUAL

Massimo T-Boss 550

2019 Parts Manual



MASSIMO T-BOSS 550

PARTS MANUAL

Cylinder  Head Cover

Ref.No. Part Number Description Q'ty

1 35143 Intake Rocker Arm Comp 1

2 35144 Intake Rocker Arm Valve 1

3 35146 Adjusting Nut Valve 4

4 35147 Adjusting Screw Valve 4

5 35148 Exhaust Rocker Arm Comp 1

6 35149 Exhaust Rocker Arm Valve 1

7 35150 Bolt M14×1.25×12 2

8 35215 Washer 14 2

9 35142 Intake Rocker Shaft 1

10 35145 Exhaust Rocker Shaft 1

11 35110 Cylinder  Head Cover 1

12 10187 Bolt M6×25 4

13 35111 Gasket 2

14 35107 Valve Adjust Cover 2

15 10110 Bolt M6×20 5

16 10186 Bolt M6×35 2

17 35108 Washer 6 5

18 10530 Bolt M6×55 4

19 10182 Bolt M6×30 2

20 35113 O-Ring 18×2.4 1

21 35112 Seal Cover 1

22 10140 Bolt M6×12 1



MASSIMO T-BOSS 550

PARTS MANUAL

 Cylinder  Head 

Ref.No. Part Number Description Q'ty

1 10067 Thrust Nut M8 1

2 35097 Stud M8×68 1

3 35106 Gasket, Cylinder Head 1

4 10004 Thrust Nut M6 2

5 35098 Stud M6×72 2

6 10278 Bolt M6×22 2

7 35103 Water Outlet Joint, Cylinder Head 1

8 35104 Pipe, Cylinder Head 1

9 35109 Clip 7.5 2

10 35095e Water Temperature Sensor 1

11 35171 Thermostat 1

12 35105 Spark Plug DPR7EA-9 (NGK) 1

13 35135 Intake Valve 2

14 35137 Seat Spring Valve 4

15 35140 Seal Valve Stem 4

16 35136 Spring Valve 4

17 35138 Retainer Spring Valve 4

18 35139 Cotter Valve 8

19 35100 Cylinder Bolt M10×1.25×190 2

20 35101 Cylinder Bolt M10×1.25×200 2

21 35102 Washer, Cylinder Bolt 4

22 50076 Dowel Pin  8×14 2

23 35099 Stud M8×42 2

24 35141 Stud M8×42 2

25 10186 Bolt M6×35 2

26 35096e Cylinder Head 1



MASSIMO T-BOSS 550

PARTS MANUAL

Camshaft

Ref.No. Part Number Description Q'ty

1 35156 Camshaft Assy 1

2 35163 Timing Chain 1

3 35154 Timing Sprocket 1

4 10835 Dowel Pin, Timing Sprocket 1

5 35153 Retainer 1

6 10828 Bolt M6×10 2

7 35152 Camshaft Spacer 1



MASSIMO T-BOSS 550

PARTS MANUAL

 Cylinder

Ref.No. Part Number Description Q'ty

1 35116 Water Inlet Hose 1

2 35343 Clamp 20/32 2

3 35114 Joint, Water Inlet 1

4 35120 Gasket, Cylinder 1

5 10278 Bolt M6×22 2

6 35119 Cylinder 1

7 35118 Dowel Pin 13×18 2

8 35158 Gasket, Tensioner 1

9 35157 Tensioner 1

10 10187 Bolt M6×25 4

11 35115 O-Ring 24×2.5 1

12 35160 Tensioner Plate 1

13 35162 Washer 8 1

14 35161 Bolt, Tensioner Plate 1

15 35159 Timing Chain Guide 1



MASSIMO T-BOSS 550

PARTS MANUAL

 Crankshaft Comp

Ref.No. Part Number Description Q'ty

1 35133 Key 1

2 35121 Crankshaft 1

3 35128 Piston Pin 1

4 35127 Piston 1

5 35129 Clip, Piston Pin 2

6 35124 Top Ring 1

7 35125 2nd Ring 1

8 35126 Oil Ring 1

9 35122 Nut M18×1.5, Left 1

10 35131 Gear, Balance Shaft 1

11 35123 Key 1

12 35130 Balance Shaft 1

13 35132 Sprocket, Balance Shaft 1

14 35134 Washer 10.2×28×2 1

15 10028 Bolt M10×25 1



MASSIMO T-BOSS 550

PARTS MANUAL

Left 

Ref.No. Part Number Description Q'ty

1 10186 Bolt M6×35 3

2 10827 Bolt M6×80 3

3 10005 Bolt M6×60 2

4 10177 Bolt M6×40 1

5 35221 Bolt M8×38 3

6 35223 Oil Filter 1

7 35213 Bolt, Oil Filter 1

8 10843 O-Ring 10X1.8 1

9 35094 Dowel Pin 10×14 3

10 35118 Dowel Pin 13×18 4

11 35337 Speed Sensor 1

12 35225 O-Ring 14×1.44 1

13 10189 Bolt M6×16 1

14 10844 O-Ring 18×3.55 1

15 35224 Oil Dip Rod 1

16 1309283 Washer 12 1

17 50105 Drain Bolt M12×1.5 1

18 10847 Bearing 6307 1

19 10846 Bearing 6303C3 2

20 10848 Bearing 63/22 1

21 10849 Bearing 6202 1

22 35216 Crankcase, Left 1



MASSIMO T-BOSS 550

PARTS MANUAL

Right 

Ref.No. Part Number Description Q'ty

1 10851 Bearing 6203RS 1

2 10860 Bearing 5206C3 1

3 10848 Bearing 63/22 1

4 10850 Bearing 6208 1

5 35218 Oil Seal 22×38×7 1

6 35222 Oil Seal 30×45×8 1

7 35217 Crankcase, Right 1

8 35227 Washer 10 1

9 35339 Reverse Gear Sensor 1

10 35226 O-Ring 26×2.5 1

11 35338 Gear Position Sensor 1

12 10191 Bolt M6×18 2

13 10845 Clamp A12 2

14 35220a Breather Hose 1

15 35219 Joint, Breather Hose 1

16 10186 Bolt M6×35 6



MASSIMO T-BOSS 550

PARTS MANUAL

CVT 

Ref.No. Part Number Description Q'ty

1 35235 Cvt Housing 1

2 35238 Gasket 1, CVT Housing 1

3 35094 Dowel Pin 10×14 2

4 35239 Gasket 2, CVT Housing 1

5 35236 Bearing Retainer, CVT 1

6 10852 Bearing 6208RS 1

7 48028 Plate, Pipe 1

8 35229 O-Ring 39×2.3 1

9 35228 Spacer, Drive Shaft 1

10 35251 Oil Seal 54×70×8 1

11 35533 Rubber Strip 1

12 35237 Plate, Air Intake 1

13 35231 Gasket, CVT Cover 1

14 10140 Bolt M6×12 9

15 35232 Bolt M8×50 2

16 35233 Bolt M8×45 8

17 10187 Bolt M6×25 4

18 35118 Dowel Pin 13×18 2



MASSIMO T-BOSS 550

PARTS MANUAL

CVT 

Ref.No. Part Number Description Q'ty

1 35230 CVT Cover 1

2 35253 Limitator, Oil Seal 1

3 35252 Oil Seal 17×35×5 1

4 10853 Bearing 6003/P6 1

5 10826 Bolt M6×10 1

6 35108 Washer 6 1

7 26262 Screw M6×12 5

8 35254 Damper Plate 1

9 35257 Rubber Damper 3 1

10 35255 Rubber Damper 1 1

11 35256 Rubber Damper 2 1

12 29503 Bolt M6×45 14

13 10530 Bolt M6×55 2

14 48012 Connecting Plate, Air Shroud 1



MASSIMO T-BOSS 550

PARTS MANUAL

Left 

Ref.No. Part Number Description Q'ty

1 35537 End Cap 1

2 10039 O-Ring 46.5X2.65 1

3 10140 Bolt M6×12 3

4 35247 Cable Clamp 2

5 10329 Bolt M6×32 3

6 10349 Bolt M6×50 1

7 10177 Bolt M6×40 8

8 35250 O-Ring 12X2.8 1

9 35249 Plug, Inspection 1

10 35234 Crankcase Cover, Left 1

11 35246 Lead Holder 1

12 10829 Bolt M5×10 2

13 35244 Gasket, Left Crankcase Cover 1

14 35094 Dowel Pin 10×14 2



MASSIMO T-BOSS 550

PARTS MANUAL

Generator

Ref.No. Part Number Description Q'ty

1 35334 Stator Assy 1

2 35335 Rotor Assy 1

3 10182 Bolt M6×30 3

4 71688 Nut M16×1.5 1

5 71689 Washer 16.5 1



MASSIMO T-BOSS 550

PARTS MANUAL

Electri

Ref.No. Part Number Description Q'ty

1 35336 Starting Motor 1

2 35247 Cable Clamp 1

3 10182 Bolt M6×30 2

4 10830 Screw M8×20 6

5 35265 Stater Clutch 1

6 10859 Needle Bearing Rna49/22 1

7 35260 Output Gear Assy 1

8 35259 Spacer 1

9 35264 Idle Gear Bushing 1

10 35262 Idle Gear Shaft 1

11 35263 Idle Gear 1

12 35261 Axle, Dual Gear 1

13 35258 Dual Gear 1



MASSIMO T-BOSS 550

PARTS MANUAL

Clutch

Ref.No. Part Number Description Q'ty

1 35296 Clutch Carrier Assy 1

2 35293 Oil Seal 38×46×4/6, End Face 1

3 35295 Clutch Housing Assy 1

4 35298 Drive Assy Comp 1

5 35299 Driven Assy Comp 1

6 35297 V-Belt 1

7 35294 Nut M20×1.5 2



MASSIMO T-BOSS 550

PARTS MANUAL

Transmission  Ⅰ

Ref.No. Part Number Description Q'ty

1 35320 Main Shaft, Gearshift 1

2 35309 Bell Plug 12 1

3 35307 Washer 17.5×26×1 1

4 35318 Driven Gear, Low Range 1

5 35314 Sliding Bush, Gearshift 1

6 35311 Circlip 25 4

7 35310 Spline Washer 2

8 35316 Driven Gear, High Range 1

9 35317 Bushing, Driven High Range Gear 1

10 35315 Driven Shaft 1

11 35308 Driven Output Gear 1

12 35312 Washer 20.5×30×1.5 2

13 35313 Chain, Reverse Gear 1

14 35319 Sprocket, Reverse Gear 1

15 10858 Needle Bearing K20×26×12 1

16 24407 Circlip 20 1

17 35271 Output Driven Gear 1

18 35276 Drive Bevel Gear Shaft 1

19 35274 Bearing Seat, Drive Bevel Gear 1

20 35286 Bolt M8×28 4

21 10855 Bearing 6305C3 1

22 35287 Bearing Limit 2

23 10276 Screw M8×25 4

24 35277 Adjust Washer, Drive Bevel Gear 1

25 35272 Drive Bevel Gear 1

26 35275 Locknut, Bevel Gear 1



MASSIMO T-BOSS 550

PARTS MANUAL

Trans

Ref.No. Part Number Description Q'ty

1 10837 Nut M14×1.5-10 1

2 35292 Washer,Front Transmisson Output Shaft Nut 1

3 35290 Coupler, Front Transmission Output 1

4 35289 Oil Seal 44×60×6.7/10 1

5 35291 Bearing Retainer, Front Output Shaft 1

6 10267N Bearing 6205 1

7 35288 Front Output Shaft 1

8 35273 Driven Bevel Gear 1

9 10856 Bearing 6207/P63 1

10 35282 Bearing Limit Nut 1

11 10848 Bearing 63/22 1

12 35279 O-Ring 88×2.4 1

13 35280 Adjust Washer, Driven Bevel Gear 2

14 35278 Bearing Seat, Driven Bevel Gear 1

15 35286 Bolt M8×28 4

16 35281 Oil Seal 30×46×7 1

17 35283 Coupler, Rear Transmission Output 1

18 35284 Washer, Rear Output Shaft Nut 1

19 35285 Nut, Rear Output Shaft 1



MASSIMO T-BOSS 550

PARTS MANUAL

Trans

Ref.No. Part Number Description Q'ty

1 35330 Shift Fork, Left 1

2 35327 Spring 1, Shift Fork 1

3 35326 Spring Seat 2

4 10129 Circlip 12 3

5 35333 Guide Bar 1

6 35329 Shift Fork, Right 1

7 35328 Spring 2, Shift Fork 1

8 10186 Bolt M6×35 1

9 35306 Washer 6.6×22×2 1

10 35305 Torsion Spring, Driven Sector Gear 1

11 35304 Washer 13.5×22×1 1

12 35301 Driven Sector Gear 1

13 35302 Shaft, Driven Sector Gear 1

14 35303 Washer, Driven Sector Gear 1

15 35325 Hole Bolt M14×1.5 1

16 35324 Washer 14×22×1 1

17 35332 Limit Spring 1

18 10842 Friction Ball 3/8 1

19 35331 Shift Cam 1

20 35323 Limit Washer 1

21 35322 Spring, Gear Contactor 1

22 10135 Screw  M5×12 1

23 35321 Gear Contactor 1

24 10187 Bolt M6×25 3

25 10329 Bolt M6×32 1

26 35242 Oil Seal 15×25×5 1



MASSIMO T-BOSS 550

PARTS MANUAL

Trans

Ref.No. Part Number Description Q'ty

27 35240 Cover, Sector Gear Housing 1

28 35300 Weld Part, Drive Sector Gear 1

29 50076 Dowel Pin 8×14 1

30 35241 Gasket, Sector Gear Housing 1

31 35243 Clip 1



MASSIMO T-BOSS 550

PARTS MANUAL

Oil Pump

Ref.No. Part Number Description Q'ty

1 35197 Relief Valve 1

2 35200 O-Ring 10×2.3 1

3 35198 Relief Valve Body 1

4 35199 Oil Plug, Relief Valve 1

5 35201 Spring Relief Valve 1

6 35202 Spring Washer 1

7 10838 Circlip 12 1

8 35203 Pressure Strip, Relief Valve 1

9 10140 Bolt M6×12 2

10 10840 Circlip 11 1

11 35191 Sprocket, Oil Pump 1

12 35196 Chain, Oil Pump 1

13 35206 Gasket, Oil Pump 1

14 35195 Oil Pump 1

15 35192 Shaft, Oil Pump 1

16 35187 Cover, Oil Pump 1

17 35189 Outer Rotor,Oil Pump 1

18 35190 Inner Rotor,Oil Pump 1

19 35193 Dowel Pin 2

20 35194 Straight Pin 1

21 35188 Oil Pump Housing 1

22 10857 Screw M5×20 1

23 35204 Oil Strainer 1

24 10210 Bolt M6×14 1

25 35205 O-Ring 14×2.5 1

26 10177 Bolt M6×40 3



MASSIMO T-BOSS 550

PARTS MANUAL

Water 

Ref.No. Part Number Description Q'ty

1 35179 Water Pump Assy 1

2 35173 Water Pump Cover 1

3 35176 Gasket 1

4 35172 Water Pump Housing 1

5 10140 Bolt M6×12 1

6 35108 Washer 6 1

7 10182 Bolt M6×30 2

8 35175 Water Pump Shaft 1

9 10839 Circlip 10 1

10 35177 Oil Seal 10×20×5 1

11 70020 Bearing 6000 1

12 35178 Water Seal 1

13 35180 Impeller 1

14 10349 Bolt M6×50 1

15 10160 Bolt M6×70 1

16 35174 O-Ring 34×2.5 1

17 35182 O-Ring 21×2.5 1

18 35181 Water Outlet Pipe 1

19 10831 Screw M6×10 1



MASSIMO T-BOSS 550

PARTS MANUAL

Left Side Cover

Ref.No. Part Number Description Q'ty

1 35270 Side Cover, Left 1

2 10140 Bolt M6×12 4



MASSIMO T-BOSS 550

PARTS MANUAL

Fuel 

Ref.No. Part Number Description Q'ty

1 35207 O-Ring 40×2.4 1

2 35744 Joint, Carburetor 1

3 35745 Injector 1

4 73352 Injector Cap 1

5 10716W Bolt M6×10 1

6 10183B Bolt M6×16 2

7 71844 Clip 64 2

8 71849 Joint, Feed Hose 1

9 36201 Throttle Body Assy 1



MASSIMO T-BOSS 550

PARTS MANUAL

CVT 

Ref.No. Part Number Description Q'ty

1 35670 Clamp 80 4

2 48007 Rubber Joint Air Shroud 1, CVT 1

3 48008 Air Shroud 1, CVT 1

4 26339 Rubber Joint Air Shroud 2, CVT 1

5 48009 Air Shroud 2, CVT 1

6 10183B Bolt M6×16 2

7 10004 Nut M6 1

8 48011 Clamp Air Shroud 2, CVT 1

9 10187B Bolt M6×25 1



MASSIMO T-BOSS 550

PARTS MANUAL

Air 

Ref.No. Part Number Description Q'ty

1 48034 Air filter Assy 1

2 35747 Clip 52/76 1

3 35358e Feed Hose 1

4 35364 Filter 1

5 35359 Clip 2 1

6 35362 Clip, Air Cleaner Cover 2

7 35366 Spring Clip 1

8 35365 Hose 2, Air Cleaner 1

9 35363 Case, Air Cleaner 1

10 35361 Element Comp Air Cleaner 1

11 35367 Screw 1

12 35360 Cover, Air Cleaner 1

13 26345 Air Cleaner Joint Hose 1

14 26346 Clip, Air Cleaner Joint Hose 2

15 48035 Intake Hose 1

16 48010 Cover, Intake Hose 1

17 10183B Bolt M6×16 2

18 26760 Plastic Screw 3



MASSIMO T-BOSS 550

PARTS MANUAL

 Exhaust 

Ref.No. Part Number Description Q'ty

1 48037 Gasket, Exhaust Pipe 1

2 10079 Nut M8 3

3 48036 Pipe, Exhaust 1

4 70826 Oxygen Sensor 1

5 35370 Jount 1

6 11184 Bolt M10×60 2

7 11035 Washer 10 2

8 47076 Spring 2

9 47077 Spacer 13×35 2

10 48038 Muffler 1

11 48040 Soft Rubber Connection 2

12 11185 Bolt M8×35 2

13 11186 Bolt M8×65 1

14 48042 Spacer 11.7×46 1

15 48043 Wire Washer 2

16 10154 Bolt M10×1.25×70 1

17 48041 Connection Block 1

18 10795 Nut M10 1

19 48039 Cover, Muffler 1

20 11090 Washer 6 4

21 11019 Washer 6 7

22 48269 Bolt M6×16 4

23 26364 Washer, Muffler 1

24 10272 BOLT M6×16 3

25 26458 Tail Pipe 1

26 26363 Fire Protection network 1



MASSIMO T-BOSS 550

PARTS MANUAL

OIL RADIATOR

Ref.No. Part Number Description Q'ty

1 10004 Nut 6 4

2 29850 Oil Radiator 1

3 35341 Washer 4

4 35379 Drain Plug 2

5 48022 Pipe B 1

6 48021 Pipe A 1

7 10183B Bolt M6×16 2

8 48027 Clamp 17.8 6

9 48026 Bracket 1

10 48024 Pipe 1 2

11 35215 Washer 14 4

12 35214 Hinge Bolt M14×1.5 2

13 48023 Jount B 1

14 48025 Jount A 1

15 36014 Plate 1

16 10140 Bolt M6×12 1



MASSIMO T-BOSS 550

PARTS MANUAL

Radiator 

Ref.No. Part Number Description Q'ty

1 10183B Bolt M6×16 6

2 36052 Collar 2

3 36053 Radiator Side Grommet, Upper 2

4 36054 Radiator Side Grommet, Lower 2

5 48013 Radiator 1

6 22907a Safety Valve 1

7 48020 Thermostat Switch Assy 1

8 35354 Blower Assy 1

9 10004 Nut M6 4

10 11203 Clip 28 8

11 48017 Hose, Feed 1

12 48016 Hose, Return 1

13 48015 Bracket 1

14 10177A Bolt M6×40 1

15 48018 Feed Hose, Valve 1

16 48019 Return Hose, Cylinder 1

17 48014 Clip 8 1

18 48066 Pipe, Safety Valve 1

19 48325 Pipe, Tank Recovery 1

20 22924 Clip 2

21 70338 Cover, Tank Recovery 1

22 70339 Washer, Tank Recovery 1

23 83456 Tank Recovery 1

24 11031 Bolt M6×12 1



MASSIMO T-BOSS 550

PARTS MANUAL

Front Axle

Ref.No. Part Number Description Q'ty

1 26318 Nut, Front Output Shaft 1

2 26324 Washer, Front Output Shaft Nut 1

3 35428 O-Ring 1

4 26330 Coupler, Front Axle 1

5 35423 Oil Seal 48×65×9 1

6 26317 Bearing Retainer 1

7 35424 Bearing 6007 2

8 48286 Bevel Gear - Driving 1

9 35429 Needle Bearing 1

10 35410 Oil Seal 24×38×8 2

11 24305 Fill Plug 1

12 50082 O-Ring 30.5×3 1

13 73020 Drain Bolt 1

14 73021 Washer 10 1

15 48285 Front Axle Box Cover 1

16 26323 Adjusting Shim 61×48 as needed

17 48287 Bevel Gear -Driven 1

18 26334 Top Bracket, Differential Gear 1

19 26332 Bracket, Differential 1

20 26331 Bolt M10×1.25×20 6

21 10959 Bearing 61912 1

22 26322 Adjusting Shim 83×71 as needed

23 26315 Drive Clutch 1

24 26316 Drive Clutch Cover 1

25 35412 Circlip 62 1

26 10960 Bearing 16007 1



MASSIMO T-BOSS 550

PARTS MANUAL

Front Axle 

Ref.No. Part Number Description Q'ty

27 35401 O-Ring 141×2.4 1

28 48284 Gear Case, Front Axle 1

29 10059 Bolt M8×25 6

30 11075 Screw M8×8 1

31 35493 Washer 8 1

32 21112 Vent Nozzle 1

33 25107 Clip 1

34 48288 Vent Pipe 1

35 35389 O-Ring 81.2×1.9 1

36 35388 Gear Motor 1

37 35391 Screw M8×20 4

38 10957 Pin Shaft 1

39 26314 Shift Fork 1

40 35434 Drive Gear 1

41 11076 Pin 5×25 1

42 26327 Wearing Ring 2

43 35437 Gear Differential, Center 2

44 26325 Washer 1

45 26326 Shim 1

46 35440 Driven Gear 1

47 26333 Gear Shaft 1

48 48283 Front Axle 1



MASSIMO T-BOSS 550

PARTS MANUAL

Rear Axle

Ref.No. Part Number Description Q'ty

1 35285 Nut, Rear Output Shaft 1

2 35284 Washer, Rear Output Shaft Nut 1

3 48115 Coupler, Rear Axle 1

4 11022 Bolt  M8×50 4

5 48119 Mount Bracket, Parking Braking 1

6 35471 Oil Seal 35×61×9 1

7 11012 Bearing 30205 1

8 27583 Bevel Gear Bearing Housing 1

9 26311 O-Ring 69×3 1

10 27581 Bearing Sleeve 1

11 35277 Adjusting Shim, Bevel Gear -Driving as needed

12 11013 Bearing 30206 1

13 48116 Bevel Gear -Driving 1

14 48112 Diff Solenoid 1

15 73013 O-Ring 17×3 1

16 26302 Oil Seal 30×50×13.5 2

17 21112 Vent Nozzle 1

18 25107 Clip 1

19 48288 Vent Pipe 1

20 83179 Bolt M18×1.25 1

21 83180 Washer 18 1

22 48114 Gear Case, Rear Axle 1

23 73020 Drain Bolt 1

24 73021 Washer 1

25 73030 Clutch Gear 1

26 11023 Bearing 6210 1



MASSIMO T-BOSS 550

PARTS MANUAL

Rear Axle 

Ref.No. Part Number Description Q'ty

27 48117 Bevel Gear - Driven 1

28 27587 Diff Case 1

29 27588 Bolt M10×1.25×16, Hexagon Flange 8

30 10056 Bearing 110 1

31 35493 O-Ring 151×3 1

32 21106 Adjusting Shim as needed

33 27589 Axle Box Cover, Rear 1

34 10059 Bolt M8×25 8

35 73036 Wearing Ring 2

36 73035 Planetary Gear 2

37 73032 Gear Shaft 1

38 11024 Pin 4×30 1

39 73034 Side Gear Thrust-Washer 2

40 73031 Diff Side Gear 2

41 73040 Shift Return Spring 2

42 73038 Shift Lever Spring 1

43 27592 Shift Lever 1

44 27591 Shift Bar 1

45 73041 Shift Yoke 1

46 27590 Shift Pin 1

47 48113 Rear Axle 1



MASSIMO T-BOSS 550

PARTS MANUAL

Tool

Ref.No. Part Number Description Q'ty

1 80129 Rotor Assy Puller 1

2 80130 Bearing Retainer, Front Output Shaft, Nut Wrench 1

3 80131 Bearing Limit Nut, Nut Wrench 1



Frame

Ref.No. Part Number Description Q'ty

1 48055 Frame 1

2 48063 Bracket, Air Cleaner 1

3 11031 Bolt M6X12 12

4 48060 Cushion Support Comp 1

5 10059 Bolt M8X25 4

6 10078 Bolt M8X30 2

7 11145 Nut M8 4

8 10106 Washer Spring 8 1

9 48086 Bracket, Radiator 1

10 10183 Bolt M6X16 2

11 48118 Heat Protection Plate, Rear Gearcase 1

12 10004 Nut M6 4

13 48061 Bracket, Fixed Hood 1

14 48062 Bracket, Instrument Panel 2

15 48056 Bracket, Rear Axle 1

16 11050 Bolt M10×1.25×110 4

17 10795 Nut M10 13

18 11071 Bolt M10×1.25×25 4

19 48064 Pipe, Rear Axle, Front 1

20 48065 Pipe, Rear Axle, Rear 1

21 48057 Bracket, Front Axle 1

22 11146 Bolt M10×1.25×90 1

23 10282 Bolt M10×1.25×30 2

24 11071 Bolt M10×1.25×25 4



Frame Roof(NEW)

Ref.No. Part Number Description Q'ty

1 48329 Roof Frame Member, Lower Front 2

2 10120d Bolt M10X62 4

3 10795 Nut M10 10

4 48330 Roof Frame Member, Front Right 1

5 48331 Roof Frame Member, Front Left 1

6 11154 Bolt M10X57 2

7 48332 Roof Frame Member, Front 1

8 11205 Bolt M10X50 6

9 48087 Roof Frame Member, Rear 1

10 11148 Bolt M10X1.25X35 4

11 48291 Handrest Pipe, Left 1

12 48292 Handrest Pipe, Right 1

13 10059 Bolt M8X25 2

14 10783 Bolt M8X20 4



Front Fender

Ref.No. Part Number Description Q'ty

1 48204 Removable Hood 1

2 482056g Fixed Hood, White 1

2 482053l Fixed Hood, Blue 1

2 482052h Fixed Hood, Red 1

2 482057c Fixed Hood, Vista Camouflage 1

2 482057e Fixed Hood, Reality Camouflage 1

3 48316 Tapping Screw M5×16 33

4 48253 Fast Disassembled Screw 2

5 48206 Battery Box 1

6 48269 Bolt M6X16 4

7 10783 Bolt M8X20 2

8 48314 Spring Nut M5 12

9 70960 Spring Nut M6 4

10 482076g Fender, Front Left, White 1

10 482073l Fender, Front Left, Blue 1

10 482072h Fender, Front Left, Red 1

10 482077c Fender, Front Left, Vista Camouflage 1

10 482077e Fender, Front Left, Reality Camouflage 1

11 48270 Screw M6×20 8

12 482086g Fender, Front Right, White 1

12 482083l Fender, Front Right, Blue 1

12 482082h Fender, Front Right, Red 1

12 482087c Fender, Front Right, Vista Camouflage 1

12 482087e Fender, Front Right, Reality Camouflage 1

13 482116g Mudguards, Front Left Lower, White 1



Front Fender

Ref.No. Part Number Description Q'ty

13 482113L Mudguards, Front Left Lower, Blue 1

13 482112h Mudguards, Front Left Lower, Red 1

13 482117c Mudguards, Front Left Lower, Vista Camouflage 1

13 482117e Mudguards, Front Left Lower, Reality Camouflage 1

14 482126g Mudguards, Front Right Lower, White 1

14 482123L Mudguards, Front Right Lower, Blue 1

14 482122h Mudguards, Front Right Lower, Red 1

14 482127c Mudguards, Front Right Lower, Vista Camouflage 1

14 482127e Mudguards, Front Right Lower, Reality Camouflage 1

15 48209 Mudguards, Front Left Upper 1

16 48210 Mudguards, Front Right Upper 1

17 71959 Front Reflector, Yellow 2



Front Plastics

Ref.No. Part Number Description Q'ty

1 48200 Grill, Front (LINHAI Logo) 1

1 48333 Grill, Front (No LINHAI Logo) 1

2 48316 Tapping Screw M5 ×16 8

3 48269 Bolt M6X16 4

4 48314 Spring Nut M5 4

5 70960 Spring Nut M6 2

6 48201 Cover, Tractor 1

7 48258 Headlight Cover, Left 1

8 48259 Headlight Cover, Right 1



Body,Dash

Ref.No. Part Number Description Q'ty

1 48213 Asm Dashboard, Upper, Clip 1

2 48270 Screw M6×20 15

3 48316 Tapping Screw M5 ×16 13

4 70960 Spring Nut M6 7

5 48314 Spring Nut M5 10

6 48215 Cover, Shift Lever 1

7 48216 Dash Carrier, Main 1

8 48268 Bolt M6X25 2

9 48269 Bolt M6X16 2

10 48217 Door Glovebox 1

11 48218 Grommet Rubber, Mount 1

12 48219 Cushion Rubber 2

13 48220 Fixed Support, Door Glovebox 1

14 48221 Retainter, Glovebox Cover 2

15 48264 Cap, USB 1

16 73048 Cap, Electrical Switch 5

17 48289 Cover, 2WD/4WD Switch 1



Body, Floor

Ref.No. Part Number Description Q'ty

1 48225 Lower Floor 1

2 48269 Bolt M6×16, Hexagon Flange 4

3 48270 Screw M6×20 20

4 48256 T-Shaped Liner Bushing 8

5 11149 Bolt M6×30, Hexagon Flange 8

6 48314 Spring Nut M5 10

7 70960 Spring Nut M6 14

8 48226 Lower Floor Cover, Footrest 1

9 48316 Tapping Screw M5 ×16 6

10 48227 Seat, Cover Plate, Front 1

11 48228 Seat, Cover Plate, Left 1

12 48229 Seat, Cover Plate, Right 1

13 48252 Plastic Screw 10



Body, Fenders

Ref.No. Part Number Description Q'ty

1 482306g Panel, Upper Left, White 1

1 482303L Panel, Upper Left, Blue 1

1 482302h Panel, Upper Left, Red 1

1 482307c Panel, Upper Left, Vista Camouflage 1

1 482307e Panel, Upper Left, Reality Camouflage 1

2 48314 Spring Nut M5 14

3 48316 Tapping Screw M5 ×16 46

4 48249 Liner Panel, Upper Left 1

5 482316g Panel, Upper Right, White 1

5 482313L Panel, Upper Right, Blue 1

5 482312h Panel, Upper Right, Red 1

5 482317c Panel, Upper Right, Vista Camouflage 1

5 482317e Panel, Upper Right, Reality Camouflage 1

6 48250 Liner Panel, Upper Right 1

7 48222 Side Panel Mounting Button 2

8 482326g Panel, Lower Left, White 1

8 482323L Panel, Lower Left, Blue 1

8 482322h Panel, Lower Left, Red 1

8 482327c Panel, Lower Left, Vista Camouflage 1

8 482327e Panel, Lower Left, Reality Camouflage 1

9 70960 Spring Nut M6 2

10 48223 Liner Panel, Lower Left 1

11 482336g Panel, Lower Right, White 1

11 482333L Panel, Lower Right, Blue 1



Body, Fenders

Ref.No. Part Number Description Q'ty

11 482332h Panel, Lower Right, Red 1

11 482337c Panel, Lower Right, Vista Camouflage 1

11 482337e Panel, Lower Right, Reality Camouflage 1

12 48224 Liner Panel, Lower Right 1

13 48268 Bolt M6×25, Hexagon Flange 4

14 48234 Fender, Left 1

15 48270 Screw M6×20 14

16 48235 Fender, Right 1

17 48236 Decorative Sheet, Left Panel 1

18 48237 Decorative Sheet, Right Panel 1



Body, Box

Ref.No. Part Number Description Q'ty

1 48242 Box Cover, Floor 1

2 48145 Box Rear Panel Rubber Stopper 2

3 48241 Box Cover, Right 1

4 48240 Box Cover, Left 1

5 482396g Box Cover, Right Cover Cap, White 1

5 482393L Box Cover, Right Cover Cap, Blue 1

5 482392h Box Cover, Right Cover Cap, Red 1

5 482397c Box Cover, Right Cover Cap, Vista Camouflage 1

5 482397e Box Cover, Right Cover Cap, Reality Camouflage 1

6 482386g Box Cover, Left Cover Cap, White 1

6 482383L Box Cover, Left Cover Cap, Blue 1

6 482382h Box Cover, Left Cover Cap, Red 1

6 482387c Box Cover, Left Cover Cap, Vista Camouflage 1

6 482387e Box Cover, Left Cover Cap, Reality Camouflage 1

7 48316 Tapping Screw M5 ×16 40

8 48270 Screw M6×20 8

9 70960 Spring Nut M6 6

10 48244 Tail Light Cover, Right 1

11 48243 Tail light Cover, Left 1

12 48146 Box thermal baffle 1

13 48269 Bolt M6×16, Hexagon Flange 2

14 48312 Box Rear Light Wire Nail 1

15 71960 Rear Reflector, Red 2



Body, Box, Tailgate

Ref.No. Part Number Description Q'ty

1 482476g Cover Cap, Rear Panel, White 1

1 482473L Cover Cap, Rear Panel, Blue 1

1 482472h Cover Cap, Rear Panel, Red 1

1 482477c Cover Cap, Rear Panel, Vista Camouflage 1

1 482477e Cover Cap, Rear Panel, Reality Camouflage 1

1 483346g Cover Cap, Rear Panel, White (No LINHAI Logo) 1

1 483343L Cover Cap, Rear Panel, Blue (No LINHAI Logo) 1

1 483342h Cover Cap, Rear Panel, Red (No LINHAI Logo) 1

1 483347c Cover Cap, Rear Panel, Vista Camouflage (No LINHAI Logo) 1

1 483347e Cover Cap, Rear Panel, Reality Camouflage (No LINHAI Logo) 1

2 48137 Handle, Rear Panel 1

3 10178 Tapping Screw ST4.2×13 4

4 48140 Lock Pin, Rear Panel, Left 1

5 48141 Lock Pin, Rear Panel, Right 1

6 48150 Handle Adjust Washer 2

7 48149 Handle Cotter Pin 2

8 48246 Panel, Rear 1

9 48316 Tapping Screw M5 ×16 15

10 48138 Mounting Plate, Rear Panel 1

11 11150 Tapping Screw ST4.8×10 2

12 10308 Spring Lock Washer 6 14

13 48148 Retainer Cable, Upper 2

14 48147 Bolt M6×20, Inner Hexagonal Flat Head Step 2

15 48144 Panel Axle, Rear 1

16 11151 Screw M6×12, Cross Recessed Countersunk Head 2

17 48245 Box Inner Panel 1

18 48269 Bolt M6×16, Hexagon Flange 12



Roof Panel Assy

Ref.No. Part Number Description Q'ty

1 48248 Roof Panel 1

2 48268 Bolt M6×25, Hexagon Flange 5

3 48256 T-Shaped Liner Bushing 5

4 48257 I-Shaped Rubber Damper 5

5 10004 Nut M6 5



Plate

Ref.No. Part Number Description Q'ty

1 48277 Plate, Front 1

2 48278 Plate, Middle 1

3 48280 Plate, Postmedian 1

4 48279 Plate, Rear 1

5 20331 Washer 17

6 10183 Bolt M6×16 17

7 11031 Bolt M6×20 6



Plate

Ref.No. Part Number Description Q'ty

1 48254 Heat Protection Plate, Seat 1

2 48266 Fast Disassembled Screw 2

3 48267 Spring Washer 2

4 48263 Plate, Fuel Tank 1

5 48270 Bolt M6×20 7



Front Suspension

Ref.No. Part Number Description Q'ty

1 48091 Carrier Bearing, Front Left 1

2 48094 Carrier Bearing, Front Right 1

3 48092 Bearing 2

4 11204 Circlip 55 2

5 70679 Nut M12×1.25 4

6 10792 Pin 3.2×22 4

7 48109 Arm, Upper Front Left 1

8 48110 Arm, Upper Front Right 1

9 48090 Ball Joint, Upper 2

10 11152 Circlip 32 2

11 48107 Scr Hxfl, Arm, Front 4

12 10795 Nut M10 8

13 48106 Bushing, Long 8

14 48105 Shaft Pivot 4

15 48108 Arm, Lower Front Left 1

16 48111 Arm, Lower Front Right 1

17 48089 Ball Joint, Lower 2

18 70046 Circlip 34 2

19 84251 Cover, Arm, Lower Front Left 1

20 84252 Cover, Arm, Lower Front Right 1

21 11153 Screw M5X10 6

22 27074 Grease Fitting M6 4

23 48093 Shock Absorber Assy, Front 2

24 11154 Bolt M10X1.25X57 4



Front Suspension

Ref.No. Part Number Description Q'ty

25 48335 Arm Assy, Upper Front Right 1

26 48336 Carrier Bearing Wheel Assy, Right 1

27 48337 Arm Assy, Lower Front Right 1

28 48338 Arm Assy, Upper Front Left 1

29 48339 Arm Assy, Lower Front Left 1

30 48340 Carrier Bearing Wheel Assy, Left 1



Rear Suspension

Ref.No. Part Number Description Q'ty

1 48164 Carrier Bearing Wheel, Rear Left 1

2 48165 Carrier Bearing Wheel, Rear Right 1

3 27074 Grease Fitting M6 10

4 48077 Bearing 2

5 11155 Circlip 63 2

6 48161 Shaft Pivot, Lower 2

7 48162 Scr Hxfl, Arm, Lower Rear 2

8 48160 Shaft Pivot, Upper 2

9 11146 Bolt M10X1.25X90 6

10 10795 Nut M10 18

11 48070 Bushing, Short 16

12 48074 Arm, Upper Rear Left 1

13 48075 Arm, Upper Rear Right 1

14 48106 Bushing, Long 4

15 48068 Shaft, Arm, Upper Rear 2

16 48071 Scr Hxfl, Arm, Upper Rear 2

17 70287 Square Rubber Plug 4

18 48072 Arm, Lower Rear Left 1

19 48076 Arm, Lower Rear Right 1

20 48073 Plug 4

21 48069 Shaft, Arm, Lower Rear 4

22 84251 Cover, Arm, Lower Rear Left 1

23 84252 Cover, Arm Lower Rear Right 1

24 11153 Screw M5X10 6



Rear Suspension

Ref.No. Part Number Description Q'ty

25 48083 Rear Shock Absorber Assy 2

26 11191 Bolt M10X1.25X62.5 2

27 11154 Bolt M10X1.25X57 2

28 48079 Stabilizer Bar 1

29 48081 Ball Pin, Left 1

30 48080 Ball Pin, Right 1

31 27090 Bracket Stabilizer 2

32 27091 Bushing Stabilizer 2

33 10081 Bolt M8X20 4

34 11145 Nut M8 2

35 48341 Arm Assy, Lower Rear Left 1

36 48342 Arm Assy, Upper Rear Left 1

37 48343 Arm Assy, Lower Rear Right 1

38 48344 Arm Assy, Upper Rear Right 1

39 48345 Carrier Bearing Wheel Assy, Rear Left 1

40 48346 Carrier Bearing Wheel Assy, Rear Right 1



Steering

Ref.No. Part Number Description Q'ty

1 10021 Pin 2.5×20 2

2 27067 Nut M10X1.25 2

3 48102 Steering Tie-Rod, Right 1

4 48326 Tie 2

5 48098 Steering Motor 1

6 11161 Bolt M8X90 2

7 11162 Bolt M8×80 1

8 10783 Bolt M8X20 2

9 11145 Nut M8 6

10 48103 Steering Tie-Rod, Left 1

11 48104 Steering Motor Sheet 2

12 26925 Steering Wheel 1

13 26932 Steering Wheel Holder 1

14 26934 Steering Cover 1

15 10305 Screw M5X10 6

16 48097 Steering Column Assy 1

17 10032 Washer 12 1

18 10054 Washer Spring 12 1

19 26257 Nut M12 1

20 73143 Shoulder Bolt M10×1.25×30 2

21 73125 Bushing, Adjustable Steering Wheel 2

22 10015 Nut M10 2

23 48194 Shaft Steering 1

24 73118 Adjustment Cylinder 1



Steering

Ref.No. Part Number Description Q'ty

25 73119 Shoulder Bolt M8×1.25×30 1

26 11090 Washer 6 1

27 10004 Nut M6 1



Pedal Wire

Ref.No. Part Number Description Q'ty

1 48199 Accelerate Pedal Assy 1

2 73204 Pedal Spring 2

3 27074 Grease Fitting M6 2

4 10811 Lock Washer 12, Shafts 2

5 10037 Washer 16 6

6 48196 Throttle Cable 1

7 48198 Brake Pedal Assy 1

8 10187B Bolt M6X25 1

9 11192 Nut M6 1



Wheel Front

Ref.No. Part Number Description Q'ty

1 48159 Drive Axle, Front Right 1

2 48158 Drive Axle, Front Left 1

3 48155 Bolt M10X1.25 8

4 48156 Hub Assy 2

5 47051 Tire, Front 2

6 47050 Wheel Sub-Assy 2

7 48163 Washer 24 2

8 48157 Nut M24, Wheel 2

9 36162 Cap, Wheel Sub-Assy 2

10 20807a Valve, Rim (Tr412) 2

11 48154 Nut M10×1.25, Wheel 8

12 48347 Hub, Steel Wheel Assy 2



Wheel Rear

Ref.No. Part Number Description Q'ty

1 48167 Drive Axle, Rear Right 1

2 48166 Drive Axle, Rear Left 1

3 48155 Bolt M10X1.25 8

4 48156 Hub Assy Shrt 2

5 27086a Tire, Rear 2

6 47052 Wheel Sub-Assy 2

7 48163 Washer 24 2

8 48157 Nut M24, Wheel 2

9 36162 Cap, Wheel Sub-Assy 2

10 20807a Valve, Rim (Tr412) 2

11 48154 Nut M10×1.25, Wheel 8

12 48348 Hub, Steel Wheel Assy 2



Fuel Tank, Steel

Ref.No. Part Number Description Q'ty

1 48120 Fuel Tank Comp Steel 1

2 71972 Cap Fuel Tank 1

3 73051 Rubber Damper 2

4 48121 Strap, Steel Fuel Tank Mounting 2

5 73052 Rubber Strap 2

6 11145 Nut M8 2

7 25037 Rollover Valve 1

8 880.021 Bracket, Rollover Valve 1

9 10183 Bolt M6X16 1

10 48032 Hose 1 1

11 48033 Hose 2 1

12 48124 Fuel Pump 1

13 73154 Sealing, Fuel Pump, Steel Tank 1

14 73149 Bracket, Fuel Pump 1

15 10087 Bolt M6X10 6

16 11019 Washer Spring 6 6

17 73145 Quick Fitting Assy 9.49 1

18 73146 Quick Fitting Assy 7.89 2

19 48029 Fuel Line 1 1

20 48122 Clip 14.6 5

21 48318 Fuel Filter 1

22 73044 Fuel Filter Support 1

23 48030 Fuel Line 2 1

24 71658 Clamp 8/14 1



Fuel Tank, Steel

Ref.No. Part Number Description Q'ty

25 48005 Quick Fitting Assy 7.89, B6 1

26 48319 Quick Fitting Assy 7.89, B13 1

27 48031 Oil Return Line 1

28 48123 Chain 1

29 48349 Spring 1



 Seat

Ref.No. Part Number Description Q'ty

1 48126 Integral Seat Assy 1

2 48125 Pin, Fix 2

3 11165 Washer Spring 10 2

4 48129 Side Backrest 2

5 10783 Bolt M8X20 10

6 48127 Middle Backrest 1

7 48128 Head Rest 2

8 10783 Bolt M8X20 4

9 11145 Nut M8 4

10 48085 Bolt 1

11 10004 Nut M6 1

12 11167 Washer 8 4



Gear Selector

Ref.No. Part Number Description Q'ty

1 10187 Bolt M6×25 1

2 48051 Shifting Anchor Plate 1

3 48052 Shift Board 1

4 48048 Cable, Shifter 2

5 48045 Knob Shifter 1

6 10657 Nut M10 1

7 48053 Shift Guard Plate 1

8 48350 Shift Guard Plate Support Plate 1

9 48047 Spring, Shifting  1

10 48044 Gearshifter 1

11 11168 Washer 8 1

12 48049 Shift Mounting Plate Assy 1

13 10081 Bolt M8×20 2

14 48050 Front Shift Line Disc 1

15 48046 Pin, Gearshifter 1

16 10994 Cotter Pin 2X16 1

17 11031 Bolt M6×12 1

18 10011 Spring Retainer 6 1

19 10106 Spring Washer 8 2



 Propshaft

Ref.No. Part Number Description Q'ty

1 48281 Front Prop Shaft 1

2 11206 Bolt M8X1.0X25 8

3 10106 Washer Spring 8 8

4 10068 Washer 8 8

5 48282 Rear Prop Shaft 1

6 11169 Bolt M10X32 4

7 11165 Washer Spring 10 8

8 11190 Bolt M10X1.25X30 4

9 10019 Washer 10 8



 Engine Installation

Ref.No. Part Number Description Q'ty

1 48059 Front Engine Mount Bracket 1

2 35505 Rubber Bushing 2

3 35506 Spacer 1 1

4 35507 Spacer 2 1

5 11171 Bolt M12X1.25X170 1

6 11172 Nut M12X1.25 3

7 10783 Bolt M8X20 2

8 11145 Nut M8 2

9 10106 Washer Spring 8 2

10 10930 Bolt M12X1.25X150 2

11 35503 Bushing Enging Bracket 4

12 10795 Nut M10X1.25 4

13 10928 Bolt M6X16 4

14 11031 Bolt M6X12 1

15 35524e Engine 1



Bumper

Ref.No. Part Number Description Q'ty

1 48272 Front Bumper 1

2 48271 Bracket 1

3 10783 Bolt M8X20 8

4 26763 Plug 2



Box Assy

Ref.No. Part Number Description Q'ty

1 48132 Box Floor Cover 1

2 48133 Cargo Handle Assy 1

3 10403 Bolt M8X50 4

4 11145 Nut M8 4

5 48134 Rubber Sheath 8

6 48135 Pedal Spring, Left 1

7 48136 Pedal Spring, Right 1

8 48139 Lock Seat, Rear Trunk 2

9 11175 Bolt M6X22 4

10 10104 Nut M6 4

11 48142 Protecting Plate, Rear Left 1

12 48143 Protecting Plate, Rear Right 1

13 10783 Bolt M8X20 6

14 48316 Tapping Screw M5 ×16 2

15 47061 Cap, Protector End 2

16 48313 Pin Shaft, Rotation 2

17 11031 Bolt M6X12 2

18 26784 Damper 2

19 10019 Washer 10 6

20 10021 Pin 2.5×20 4

21 73161 Pin Axle 2

22 48151 Damper, Cargo Box Adjusting 2

23 11176 Nut M6 2

24 48147 Bolt 2



Box Assy

Ref.No. Part Number Description Q'ty

25 10308 Washer Spring 6 2

26 48270 Bolt M6X20 4

27 10011 Washer 6 4

28 10004 Nut M6 4

29 48153 Hook 4

30 48000 Bolt, Brake Rotor 9

31 11145 Nut M8 9

32 48270 Screw M6×20 2

33 48351 Plate, Box 1

34 11031 Bolt M6X12 4

35 48352 Sponge 1



Meter

Ref.No. Part Number Description Q'ty

1 48058 Bracket, Meter 1

2 10004 Nut M6 6

3 10183 Bolt M6X16 2

4 48214 Cover, Meter 1

5 48269 Bolt M6X16 3

6 48316 Screw M5X16 3

7 48251 Cover, Meter Bracket 1

8 48308 LCD Meter 1

9 48309 Rubber, Meter 3

10 11090 Washer 6 3



Electrical

Ref.No. Part Number Description Q'ty

1 48299 Wiring Harness 1

2 48301 Cable, Starting Motor 1

3 48302 Cable, Negative Terminal 1

4 48303 Cable, Positive Terminal 1

5 48304 Cable, Frame 1

6 10183 Bolt M6×16 5

7 48316 Tapping Screw M5×16 5

8 26434 2WD/4WD Switch 1

9 70400 Accessory Socket Assy 1

10 71602 Starting Relay 1

11 10004 Nut M6 4

12 71603 Rectifier Regulator 1

13 10182B Bolt M6×30 4

14 35088 Reversing Buzzer 1

15 35083 Auxiliary Relay 6

16 26365 5 AMP Fuse 1

17 84273 10 AMP Fuse 1

18 22020 15 AMP Fuse 4

19 84274 20 AMP Fuse 1

20 84275 30 AMP Fuse 1

21 71474 EFI Relay 1

22 48293 Parking Switch 1

23 73436 High/Low Beam Switch 1

24 26272 Protector 2



Electrical

Ref.No. Part Number Description Q'ty

25 48300 Wiring Harness, EFI 1

26 48305 Solenoid Valve Controller 1

27 36120 Accessory Socket Assy, USB 1

28 73306 DIFF Switch, Rear 1

29 35743 ECU 1

30 70822D Ignition Coil 1

31 11207 Bolt M6×38 1

32 70407a Battery (12V 18Ah) 1

33 48327 Plate, Battery 1

34 11145 Nut M8 2

35 48067 Fastening Rod Of Battery 2

36 71604 Battery (12V 18Ah), EPS 1

37 48311 Taillight Transition Line 1

38 48294 Tie 14

39 48191 Buckle 9

40 48297 Key 2

41 48296 THREADED NUT 1

42 48295 Lock 1



Electrical, Low Beam

Ref.No. Part Number Description Q'ty

1 71629 Front Low Beam Assy 2

2 48001 Head Light Adjusting Bolt 4

3 27373 Spring 4

4 35842 Head Light Mounting Plate 2

5 10178W Tapping Screw ST4.2×13 4



Electrical, Headlights And Taillights

Ref.No. Part Number Description Q'ty

1 71630 Front High Beam Assy 2

2 48202 Head Light Cover, Left 1

3 48203 Head Light Cover, Right 1

4 48316 Tapping Screw M5 ×16 10

5 48001 Head Light Adjusting Bolt 4

6 27373 Spring 4

7 35842 Head Light Mounting Plate 2

8 10178W Tapping Screw ST4.2×13 4

9 48310 Tail Light 4

10 10797 Nut M5 8

11 35247 Clip 4



Brake System

Ref.No. Part Number Description Q'ty

1 48181 Brake Rotor, Driver 4

2 48000 Bolt, Brake Rotor 16

3 48173 Brake Caliper, Front Left 1

4 10106 Spring 8 4

5 10105 Bolt M8×25 (10.9) 8

6 48182 Clamp 1 3

7 10183 Bolt M6X16 12

8 10004 Nut M6 2

9 11057 Bolt M6×20 2

10 48183 Clamp 2 11

11 48180 Hose 1 1

12 48184 Hose 2 1

13 48174 Brake Caliper, Front Right 1

14 48185 Hose 3 1

15 48175 Master Cylinder 1

16 10059 Bolt M8×25 2

17 48003 Push Rod 1

18 73090 Clevis 1

19 10094 Cotter Pin 2X20 1

20 73091 Clevis Pin 1

21 48179 Cover, Brake Resrvoir 1

22 48178 Brake Resrvoir 1

23 48190 Tube 1

24 48186 Hose 4 1

25 48187 Fitting Tee 1



Brake System

Ref.No. Part Number Description Q'ty

26 10186B Bolt M6×35 1

27 48188 Hose 5 1

28 48176 Brake Caliper, Rear Left 1

29 48189 Hose 6 1

30 48177 Brake Caliper, Rear Right 1



Park Brake Asm

Ref.No. Part Number Description Q'ty

1 48197 Parking Brake Cable 1

2 48171 Pin Axle 1

3 48172 Pin, Right 1

4 48170 Rubber, Park Brake 1

5 48169 Park Brake Lever 1

6 10779 Bolt M8×40 2

7 48168 Park Brake Disc 1

8 48328 Brake (ALIPER) 1

9 10027 Spring Washer 10 2

10 10019 Washer 10 2

11 11169 Bolt M10X1.25X32 2



Body, Seat Belt Mounting

Ref.No. Part Number Description Q'ty

1 73086 Coil Collector Assy 2

2 26916 Bolt 1 2

3 26917 Washer 1 φ11.3 4

4 10805 Spring Washer 12 8

5 26918 Washer 2 φ11 8

6 26919 Nut 8

7 26914 Ribbon Components 2

8 26920 Locating Clip 2

9 26921 Coil Collector Cover, Lower 2

10 26922 Coil Collector Cover, Upper 2

11 26923 Bolt 2 4

12 73085 Bolt 3 2

13 48130 Belt Assy, Right 1

14 48131 Belt Assy, Left 1



Body, Side Nets

Ref.No. Part Number Description Q'ty

1 48275 Side Net, Right 1

2 48276 Side Net, Left 1

3 10783 Bolt M8X20 2

4 11145 Nut M8 2

5 10183 Bolt M6X16 2

6 10004 Nut M6 2

7 48273 Asm, Clip, Net, Right 1

8 48274 Asm, Clip, Net, Left 1



EPS

Ref.No. Part Number Description Q'ty

1 10106 Spring 8 6

2 11181 Bolt M8×30 6

3 48100 Eps Output Universal Axle 1

4 48099 Eps Power Assy 1

5 48084 Plate Eps Assy 1

6 10783 Bolt M8×20 6

7 48096 Eps Input Universal Axle 1

8 11031 Bolt M6×12 2

9 48095 Plate, Eps Controller 1

10 10183 Bolt M6×16 4

11 48101 Eps Controller 1



Options 

Ref.No. Part Number Description Q'ty

1 10795 Nut M10 4

2 48081 Ball Pin, Left 1

3 48078 Front Stabilizer Bar 1

4 11145 Nut M8 4

5 48080 Ball Pin, Right 1

6 27091 Rubber Support Seat 2

7 27090 Retaining Cover 2

8 10783 Bolt M8×20 4

9 10085B Bolt M6×24 4

10 48192 Rear View Mirror, Left 1

11 10183 Bolt M6×16 2

12 48006 Center Mirror Kit 1

13 10004 Nut M6 2

14 48193 Rear View Mirror, Right 1

15 48269 Bolt M6×16 2

16 10966 Core Pulling Rivets 3X10 16

17 48261 Tool Box, Front Baffle 1

18 48255 Tool Box, Floor 1

19 48262 Tool Box,Tailgate 1

20 48270 Screw M6×20 4

21 48260 Tool Box, Side Panel 1

22 48290 Passenger Rail 1

23 11145 Nut M8 4

24 10783 Bolt M8×20 4

25 48082 Front Stabilizer Bar 1

26 48265 Tool Box Assy 1



Options 

Ref.No. Part Number Description Q'ty

1 73543 Winch Assy 1

2 73544 Winch 1

3 73545 Tow Hook 1

4 73546 Slideway 1

5 10081 Bolt M8×20, Hexagon Flange 2

6 10794 Prevailing Torque Type All-metal Hexagon Nut M8 4

7 10081 Bolt M8×20, Hexagon Flange 2

8 73547 Switch 1

9 73548 Controller 1

10 73549 Remote Control 1



Options 

Ref.No. Part Number Description Q'ty

1 73326 Flasher Relay Assy

2 73439 Wire, Turn Signal Switch

3 47072 Turn Signal Switch

4 27494 Turn Signal Light, Front Left

5 27495 Turn Signal Light, Front Right

6 48306 Turn Signal Light, Rear Left

7 48307 Turn Signal Light, Rear Right

8 48298 Horn Switch

9 70404 Horn

10 73075C Emergency Switch

11 73438c Wire, Emergency Switch


